60 PIK RITE LANE, LEWISBURG PA 17837
te PHONE: 570-523-8174 FAX: 570-523-8175

EMAIL: frontdsk@pikrite.com WEBSITE: www.pikrite.com

Dear Grower,

Welcome to the growing family of satisfied Pik Rite equipment owners. Our goal is to help make your
harvest as enjoyable and trouble free as possible by providing equipment that is durable and keeps
down time to a minimum.

In order to provide customer service and a supply of original equipment parts to keep your machine well
maintained, we are continually striving to keep our systems state-of-the-art. We utilize all available
resources that allow us to provide accurate and timely deliveries.

We will continue to give you the service you have come to expect from our dealer representatives and
us. In order to avoid any delays during your harvest season we make every effort to have someone
available to take your calls 24 hours a day. We have shipping companies in place to deliver your parts
as expediently as possible. Whether you live a few miles down the road or on the other side of the
globe you can count on us.

Sincerely,

Dave Gearhart
Sales / Customer Service
dave@pikrite.com

Parts and Service Hotline
800-326-9763

www.pikrite.com
or find uson Facebook!



mailto:dave@pikrite.com
http://www.pikrite.com/

Table of Contents

BELTED CHAIN REPLACEMENT PARTS ... 8
MOTOR REPLACEMENT PART S ...ttt e e e e e e e e e e e e ee e e e ennnns 10
MOTOR REPLACEMENT PARTS FOR OPT. COMPONENTS ... 13
(O ] | o I o PR 14
12012-01-01  Main Frame ASSEMDIY .....ccooiiiiiiiie e e e e e e e e e e e e e 16
12013-01-03 Gooseneck HitCh ASSEMDIY .........iii i e 20
12011-01-04 1 3/4-20 PTO ASSEIMDIY ....uuiitiiiiiiiiiiitiiiititieteuieseetueeeeaeeseeeeeeesaaeseseeseeeaeessesseeenesensssennnes 24
12013-01-06  Standard AXIE ASSEMDIY .........ouuuiiiiiii e 26
12011-01-20 Automatic Leveling ASSEMDIY .......coii i 30
12011-02-01 Disk Header Frame ASSEMDBIY .......ccccooiiiiiiiiiii e 32
12011-02-02 Disk Drive Shaft ASSEMDIY ........uuiiiii e 34
12011-02-03 34in Standard Disk Shaft ASSEMDIY............ouiiiiiiiiiii e 36
12011-02-05 Gathering Chain ASSEMDIY ........uuiiiiiiiieeeee e e e e 38
12011-02-07 Gauge Wheel ASSEMDIY .........oouiiii e 40
12011-02-71 Dual Header Height Control ASSEMDIY ........evviiiiiiiiiece e 42
12011-02-71H Dual HHC Hydraulic ASSEMDBIY........cccoiiiiiiiiiiiee e 46
12011-03-01 Primary Header ASSEMDIY ........ i 48
12011-03-02 Secondary Header Frame ASSEMDIY .........oiiiiiiiiii e e 52
12011-03-03 Header Conveyor Drive Shaft ASSEMDIY ......cccoviiiiiiiiii e 54
12011-03-04 Header Conveyor Return Roller Assembly ..., 56

2



12011-03-11

12011-03-13

12011-03-14

12011-04-01

12011-04-02

12013-04-03

12011-04-04

12011-04-05

12011-05-01

12011-05-02

12011-05-03

12011-05-04

12011-05-06

12011-05-07

12011-05-08

12011-05-09

12011-05-20

12011-05-30

12011-06-01

12011-06-02

Header Conveyor Vibrator Shaft ASSemDbBIY ..., 58

Full Length Vine ASSISt ASSEMDIY ........uuiiiiiiiiiiiiiiiiii 60
Optional Second Vibrator ASSEMDIY .......oooiiiiiie 62
Shaker Weight Box Cover ASSEMDBIY .......coooiiiiiii 64
Shaker Drum ASSEMDIY ......uuiiiiiie et e e 66
Shaker Weight & BoOX ASSEMDIY ... 68
Primary Shaker Ring and Finger ASSEMDIY ............uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiee 72
Secondary Shaker Ring and Finger Assembly ... 74
Vine & Transfer Chamber ASSEMDBIY .........uuuiiiiiiiiiiiiiiiiiiiii s 76
Vine & Transfer Cover ASSEMDIY ..........uuiiiiiiiiiiiiiiiiiiii e 80
Transfer Drive Shaft ASSEMDIY ..........uiiiiiiiiiii s 82
Transfer Return Roller ASSEMDIY ..........uiuiiiiiiiiiiiiii e 84
Transfer Dirt Vibrator ASSEMDIY ..........uuuiiiiiiiiiiiiiiiiiii e 86
Rear Transfer Drive Shaft ASSEMDIY ..........uuiiiiiiiiiiiiiiiiii s 90
Rear Transfer Return Roller ASSEMDIY ..........uuuiiiiiiiiiiiiiiiiiiiii s 92
Shaker Chamber Ladder Assembly ... 94
Vine Chain Drive ASSEMDIY ......uuuiiiiiiiiiiiiiiiiiiiii bbb 96
YL @ g o] o] 61T g NS 0] o] 98
Cross Conveyor Frame ASSEMDIY .....ooooiiiiiii 102
Cross Conveyor Drive ASSEMDIY ....coooiiiiie 104



12011-06-03

12011-06-20

12011-06-20H

12012-07-01

12013-07-02

12011-07-03

12011-07-04

12012-08-01

12012-08-03

12014-08-40

12011-08-41

12011-08-42

12013-09-01

12011-09-02

12011-09-03

12011-09-04

12015-09-10

12011-10-01

12011-10-02

12011-10-03

Cross Conveyor Return Roller ASSEMDBIY ..o, 106

Opt. Cross Conveyor Vibrator ASSEMDIY ......coviiiiiiiiiiiiie e 108

Opt. Cross Vibrator Hydraulic ASsembly ... 112
DebriS Fan ASSEMDIY ... eeaee 114
Debris Fan Paddle ASSEMDIY.............uuiiiiiiiii 116
Debris Drum ASSEMDIY ... 118
Debris Fan Cover ASSEMDIY .........uuiiiiiiiiiiiiiiiiiiii e 120
Elevation ASSEMDIY .........u e 122
Elevation Drive Shaft ASSEMDIY ..........uuuiiiiiiiiiiiiii s 124
PreSOIt ASSEMIDIY ... .. ittt 126
Front Presort ROIEr ASSEMDIY .........uuuiiiiiiiiiiiiiiiiiii e 128
Rear Presort Roller ASSEMDBIY............uuiiiiiiiiiiiii e 130
DN (=] {0 NS 0] oY 132
Aftersort Drive Shaft ASSEMDIY ........uuuiiiiiiiiiiiiiiii e 134
Aftersort Divider Bar ASSEMDIY ........uuuiiiiiiiiiiiiiiiiiiiiiiiie b 136
ATErsort ROIEr ASSEMDIY ......uuiiiiiiiiiiiiiiii bbb 138
Double Sorter Assembly, COMPIELE .........uuuuiiiiiiiiiiiiiiiii e 140
Discharge Basket ASSEMDIY .........uuiiiiiiiiiiiiiiiiiiii e 144
INNer DiSCharge ASSEMIBIY .........uuuiiiiiiiiiiiiiiiiiiie b 146
Middle Discharge ASSEMDIY...........uuuiiiiiiiiiii 148



12011-10-04

12011-10-05

12013-11-01

12011-11-04

12012-11-05

12011-12-01

12011-12-02

12011-12-03

12015-13-01

12011-13-02

12013-13-03

12011-13-10

12011-14-03

12011-15-01

12011-15-02

12011-15-11

12011-15-30

Outer DISCharge ASSEMDIY ........iiiiii e 150

Discharge Drive Shaft ASSEMDBIY .......cooo i 152
Canopy ASSEMDIY ... 154
INNer DeCKiNg ASSEMDIY ......uuiiiiiiiiiiii e 156
Outer Decking ASSemDBIY ... 158
AIr COMPreSSOr ASSEIMDIY ....uiiiiiiiiiiiiiiiiitiiee bbb eeenaeane 160
AIF TaNK ASSEMDIY ... 162
PReumatiCS SCREMEALIC .........uuiiiiiiiiiiiiiiii e 164
Double Pump Hydraulic Motor ASSEMDBIY .............uiiiiiiiiiiiiiiiiii 168
Ol CoOler ASSEMDIY ... 182
OIl TaNK ASSEMDIY ... 186
Disk Reversing Valve ASSEMDBIY ............uuiiiiiiiiiiiiii e 188
Hydraulic Control Valve, Dual HHC ... 190
Electrical Panel ASSEMDBIY ...........uuiiiiiii 192
Control Valve Electrical ASSEMDIY ......coooiiiiii 194
Control Box, Dual HHC ASSEMDIY .....ooeeiiiiiiiieie e 196
Optional Remote Activated FIow Control ..., 198









BELTED CHAIN REPLACEMENT PARTS

Part # Description
Gathering Chain BC6-1236:60 Gathering Chain, 3/8 bars 12in wide x 60 links 36mm
1201102-05 BG1032FS 10-32 x 11/4" Bolts Flat Head Socket
BG6-12-ST 3/8" x 12 Belted Chain Rod for 50mm
BCBP2010-T 20mm Backing Plates / 132 T Nuts
BG1032TN 10-32 T Nuts
Header Conveyor Drive Shaft BG7-3642265 Header Chain, 42mm Pitch 265 Links Long
1201103-03 BCG7-36-ST 7/16" x 36" Belted Chain Rod for 60mm Belt
RI25-BC 25mm Belted ChaiRivets
BGBP32 Belt, Rivet backing plate 32mm
BG7-36-CN Conn. Rod, 11mm, 36" Wide Belted Chain, 60mm Tr. Belt
BCG3525 Snap Ring, 11mm
BCF42-32-UG Ultra Gold F Connecting Clip-382
BG1032FS 10-32 x 1 1/4" bolts Flat Socket Head
BG1032LN 10-32 lock nuts
Full Length Vine Assist Assembly BC6-3610884 Belted Chain, 3/8 x 36, 2 x 60} Bitches Long
1201103-13
Transfer Drive Shaft BG7-4036:105 7/16" x 36" Rod w/ 24mm Air Cushion Cover
12011-05-03 BG7-40-ST 7/16" x40" Belted Chain Rod for 60mm Belt
RI25-BC 25mm Belted Chain Rivets
BGBP32 Belt, Rivet backing plate 32mm
BG7-36-AC 7/16" x 36" Rod w/24mm Air Cushion Cover
BCG3525 Snap Ring, 11mm
BCF36-32-UG Ultra Gold F Connecting Clips38
BG1032FS 10-32 x 1 1/4" bolts Flat Socket Head
BG1032LN 10-32 lock nuts
Rear Transfer Drive Shaft Assembly BCG7-403675 Belted Chain, Rear Transfer, 40in Wide, 75 Link
120110507 BG7-40-ST 7/16" x40" Belted Chain Rod for 60mm Belt
RI25-BC 25mmBelted Chain Rivets
BGBP32 Belt, Rivet backing plates 32mm
BG7-36-AC 7/16" x 36" Rod w/ 24mm Air Cushion Cover
BG3525 Snap Ring, 11mm
BCF36-32-UG Ultra Gold F Connecting Clips-35 @ pair
BC1032FS 1032 x 1 1/4" bolts Flat Socket Head
BG1032LN 10-32 lock nuts



Vine Chain Drive Assembly
1201105-20

Cross Conveyor Drive
1201106-02

ElevationDrive Shaft
12012-08-03

Double Sorter Assembly, Complete
12015-09-10

Discharge Drive
1201110-05

BG12-4014477DS
BG12-40-ST

RI25-BC
BGBP32
BG12-40-CN
BG3525
BCGF36-32-UG
BCG1032FS
BG1032LN

BG7-3636:133
BG7-32-ST
RI25-BC
BGBP32
BG7-32-CN
BG3525
BCGF36-32-UG
BG1032FS
BG1032LN

BG7-3636175UC
BG7-36-ST
RI19-BC
BGBP32
BG7-36-CN
BG3525
BCF36-32-UG
BCG1032FS
BCG1032LN

BCG7-3636175UC
BG7-3636:195-FL

BCG6-2636-319FL
BG6-32-ST
RI25BC
BCGBP32
BG6-26-CN
BG3525
BCF-36-32-UG
BG1032FS
BCG1032LN

+AYyS
Belted Chain R& pky €
25mm Belted Chain Rivets
Belt, Rivet backing plate 32mm
n nGon Rodl/2" Diameter
Snap Ring, 11mm

Ultra Gold F Connecting Clips 386
10-32 x 1 1/4" bolts Flat Socket Head
10-32 lock nuts

[ KWide,y124 Pitch, §7 Links
5A1 @

Belted Chain, Cross Chadsjn Wide, 133 Links

7/16" x 32" Belted Chain Rod for 60mm Belt

25mm Belted Chain Rivets

Belt, Rivet backing plate 32mm

Conn. Rod, 11mm, 32" W Belt Chain, 60mm Tr. Belt
Snap Ring, 11mm

Ultra Gold F Connecting Clips 3%

10-32 x 1 1/4" bolts Flat Socket Head

10-32 lock nuts

36mm x 36" Belted Chain, 175 Pitches, Upcrank Cushioned
7/16" x 36" Belted Chain Rod for 60mm Belt

19mm Belted Chain Rivets

Belt, Rivet backing plate 32mm

Conn. Rod, 11mm, 36" Wide Belted Chain, 60mm Tr. Belt
Snap Ring, 11mm

Ultra Gold F Connectinglips 3632

10-32 x 1 1/4" bolts Flat Socket Head

10-32 lock nuts

36mm x 36" Belted Chain, 175 Pitches, Upcrank Cushioned
36mm x 36" BeltecChain, 195 Pitches, 3/4" Flights

Discharge Elevator, 3/8" Bars, 26" Wide x 319 Bars, 36mm P
3/8" x 32" Belted Chain Rods for 60mm Belt

25mm Belted Chain Rivets

Belt, Rivet backing plates 32mm

Conn. Rod, 10mm, 26" Wide Belted Chain, 50mm Tr. Belts
Snap Ring, 11mm

Ultra Gold F Connecting Clips-23&

10-32 x 1 1/4" bolts Flat Socket Head

10-32 lock nuts



MOTOR REPLACEMENT PARTS

Disk Header Drive Shaft
12011-02-02

Header Conveyor Drive Shaft
1201103-03

Header Conveyor Vibrator Shaft
1201%:03-11

Full Length Vine Assist Assembly
1201103-13

Shaker Drum

1201104-02

Shaker Weight & Box
12013-04-03

Transfer Drive Shaft
1201105-03

Transfer Return Roller
12011-05-04

Part #
HM-1420CH
KEY5-5-20
KEY5-6-24
KEY6-6-24

HM-1420CH
KEY5-5-20

HM-122
HM-412B
HM-2686
HM-0381
HM-2585
HM-1801
KEY4-4-20

HM-210-TC
KEY4-4-20
KEY4-4-28

HM-103TC
KEY6-6-24

HM-412-1
HM-412B
HM-2100SK
HM-2100BRG
HM-1801

HM-210-TC
KEY4-4-15
KEY4-4-24

HM-210-TC
KEY4-4-15
KEY4-4-16

10

Description

Char Lynn Motor

Shaft Key

Key 5/16 x 3/8 x 1 1/2

Key 3/8" x 3/8" x 1 1/2" Square Cut

Char Lynn Motor
Shaft Key

Motor, Hydraulic, 34" Gear, #12 SAE Ports
Key for Hyd. MotorShaker WeighVibrator
Snap Ring, Commercial Motor

Ball Bearing, Motor

Ring Seal, Commercial Motor

Seal Kit for Commercial Intertech

Shaft Key 1/4" x 1 1/4"

TCI Motor
Shaft Key 1/4" x 1 1/4"
Shaft Key 1/4" x 1 %"

TCI Motor
Key 3/8" x 3/8" x 1 1/2" Square Cut

Hydraulic Motor

Key for Hyd. MotorShaker WeighVibrator
Seal & Gasket Kit

Bearing

Seal Kit for Commercial Intertech

TCI Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Key
Shaft Key 1/4" x 1 1/2" Squa€ut (1018)

TCI Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Key
Shaft Key, 1/4" x 1/4" x 1" Square Key



Transfer Dirt Vibrator
12011-05-06

Rear Transfer Drive Shaft
12011-05-07

Rear Transfer Return Roller

120110508

Vine ChairDrive Assembly
1201105-20

Vine Chopper Assembly
12011%05-30

Cross Conveydrive
1201106-02

Cross Conveyor Return Roller
1201%06-03

Debris Fan Paddle Assembly
12013-07-02

Debris Drum
12011-07-03

ElevationDrive Shaft
1201208-03

HM-122
HM-2100-SK
HM-2100BRG
KEY4-4-15
KEY4-4-20

HM-210-TC
KEY4-4-15
KEY4-4-24

HM-210-TC
KEY4-4-16

HM-1420CH
HM-103-SK
KEY4-4-15
KEY4-4-20
KEY4-4-32

HM-115

HM-204-TC
KEY4-4-15
KEY4-4-20
KEY4-4-32

HM-214TC
KEY4-4-24

HM-712-1
HM-412B
HM-2100SK
HM-2100BRG
HM-1801

HM-204TC
KEY4-4-15
KEY4-4-20

HM-204TC
KEY4-4-20
KEY4-4-32

Motor, Hydraulic, 34" Gear, #12 SAForts
Seal & Gasket Kit

Bearing

Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Key
Shaft Key 1/4" x 1 1/4"

TCI Motor
Shaft Key, 1/4% 1/4" x 15/16" Woodruff Key
Shaft Key 1/4" x 1 1/2" Square Cut (1018)

TCI Motor
Shaft Key, 1/4" x 1/4" x 1" Square Key

Char LynMotor

Seal Kifor Char Lynn Motor

Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Key
Shaft Key 1/4" x 1 1/4"

{KFEF¥G YSeées oé¢ E wné (|

Hydraulic Motor

TCI Motor

Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke'
Shaft Key 1/4" x 1 1/4"

{(KI ¥4 YSeéz oé¢ E Hé {

Hydraulic Motor
Shaft Key, 1/4" x-1/2" Square Key

Hydraulic Gear Motor

Key for Hyd. MotorShaker WeighVibrator
Seal & Gasket Kit

Bearing

Seal Kit for Commercial Intertech

TCI Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke
Shaft Key, 1/4" x-1/4"

TCI Motor
Shaft Key, 1/4" x-1/4"
{(KIFI ¥4 YSéz oé¢ E Hé {



Rear Presort Roller
12011-08-42

Aftersort Drive Shaft
12011-09-02

Aftersort Divider Bar

1201%09-03

Double Sorter Assembly, Complete
1201509-10

Discharge Drive Shaft
120111005

Air Compressor Assembly
1201%12-01

QOil Cooler
12011+13-02

HM-208-TC
KEY4-4-15
KEY4-4-20

HM-214TC
KEY4-4-15
KEY4-4-20

HM-210-TC
KEY4-4-20

HM-208-TC
HM-210-TC
KEY4-4-15
KEY4-4-32

HM-210-TC
KEY4-4-15
KEY4-4-20
KEY4-4-32

HM-122

HM-412-1
HM-412B
HM-2100-SK
HM-2100BRG

12

TCI Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke
Shaft Key, 1/4" x-1/4"

Hydraulic Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke'
Shaft Key, 1/4" x-1/4"

TCI Motor
Shaft Key, 1/4" x-1/4"

TCI Motor
TCI Motor
Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke'
{KFFd YSés o0é E HéE {

TCI Motor

Shaft Key, 1/4" x 1/4" x 15/16" Woodruff Ke'
Shaft Key, 1/4" x-1/4"

{(KIFIFG YSeéz oé¢ E Hé {

Motor, Hydraulic, 334" Gear, #12 SAE Ports

HydraulicMotor

Key for Hyd. MotorShaker WeighVibrator
Seal & Gasket Kit

Bearing



MOTOR REPLACEMENT PARTS FOR OPT. COMPONENTS

Opt. Scond Vibrator Assembly HM-122

12011-03-14 HM-412B
HM-2686
HM-0381
HM-2585
KEY4-4-20

Opt. Cross Conveyor Vibrator Assembly HM-122
1201106-20 HM-412B

HM-2100SK

HM-2100BRG

KEY4-4-16

13

Motor, Hydraulic, 334" Gear, #12 SAE Ports
Key

Snap Ring, Commercial Motor

Ball Bearing, Motor

Ring Seal, Commercial Motor

Shaft Key 1/4" x 1 1/4"

Motor, Hydraulic, 334" Gear, #12 SAForts
Key

Seal & Gasket Kit

Bearing

Shaft Key, 1/4" x 1/4" x 1" Square Key



OIL & FILTERS

Part # Description
Air Compressor AIR1508 Air CompressoerLarge
120111201 AIR1510 2 34" Air Filter
AIR0001 Synthetic Compressor Oil (ISO 100 SAE 40): 1 quart bo
AIR0002 4", 0-160 PSI Liquid Filled Gauge, Biihunt with Bracket
AIR0003 Air, Gauge Mount, Header Cylinder Mount
AIR1355 Air Filter Monitor(15# H20) with-Qing fitting
AIR1510A Filter Element
Qil Cooler HA10237 Double Filter Head, Side by Side
120111302 HA1036 Oil Cooler
HA1012A VescormBreather Filter (3 micron)
HA1029 Hydraulic Fluid Filter, 11"
HA1023A Filter Gage
Oil Tank HA1041 Hyd, Level Gauge & Therm
120111303 HA1007 Hydraulic, Magnetic Drain Plug
HA1012A Vescor Breather Filter (3 micron)
HA10065 SuctionScreen, SAE 3 3/UN with 2" Hose Barb
Hydraulic Control Vlve, Dual HHC HA1037 Pressure Filter
1201114-03 HA10044 Test Point Plug #4 SAE Thread
HA1037A Pressure Filter Element

14



PARTS
CATALOG

15




12012-01-01

Ref

10
12
13
14
15
16
17
18
19

20

22

23
24
26
27
28

29

Part No.

FRM-9008
SUP-0016
SUP-1101
MOU-9000
MOU-9001
MOU-9002
FRM-9003
FRM-9009
FRM-9010
FRM-9002
FRM-9011
MOU-9006
200-108
BOX-7022
BOX-7025
SPA-9000
192-1125
192-1125A

192-1125B

HC-250-2408-OR

HA-1071-H
HA-1072-H
SPA-240-0001
BRA-6207
BAR-9104

BT-9109

Main Frame Assembly

Description

Main Frame,240 Harvester, 2012 Revised Fan
Location

Support, Hose, Hydraulic Hose, Tongue, Rear
Support,Shaker Frame

Shaker Angle, Outside

Shaker Mount Angle, Lower Outside

Shaker Angle, Inside

Rear Shaker Frame

Frame, Rear Cross-Drive, 240 Harvester

Frame, Front Cross-Drive

Overhead Header Lift (upper) 240 Tomato Harvester

Front Shaker Frame, 240 Harvester

Handrail, Front, w/ Toolbox, 240 Tomato Harvester

Slide Guide Wldmt, Reinforced

Removable Tool Box

Removable Tool Box Mounting

Spacer Block, Shaker Chamber, 240 Harvester
Mount, Jack Stand, Frame, 2-Point Hitch
Adjuster

Pin, Jack Stand, Frame, 2-Point Hitch Machines

Hydraulic Cylinder 2 1/2 x 24 #8 SAE w/O-Piston
Ring Seal

Hydra-zorb Tube Clamp 1' (3 pc.)
Hydra-zorb Tube Clamp %' (3 pc.)
Spacer, Grease Pump

Hose Holder Bracket

Bar, Belting, Presort

Belting, Transfer, Vine Chain Area

16

Parts i

Will Fit SN Remarks

Assembly

1

NOT TO BE USED IN SINGLE
ACTING APPLICATIONS
Replaces HC-250-2408-1V

19401-

19401-



12012-01-01

”
i z,

SPACER FOR
GREASE PUMP

17



12011-01-02 Tongue Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 FRM-9006 Tongue, 240 Harvester 1
2 PIN-8110 Tongue Swivel, Main Frame, High Cap Tomato 1
3 SPA-8110 Bushing, Tongue Swivel, High Cap Tom 1
4 HC-350-1008 Hydraulic Cylinder 3 1/2' x 10", #8 SAE Ports 1
5 DC-1180 Serious Injury/Death Decal, Read Manual 1
6 DC-1183 Company Information Decal, 3' x 7.75'- 1
7 DC-4w Decal, Logo, White, 5.25' Long, Tanks, 1/29/99 1

18



12011-01-02




12013-01-03

Gooseneck Hitch Assembly

Ref

10
11
12
13
14
15
16
17

18

Part No.

A-4459-40-48
AN-48-40-HS
AN-48-HS
A-SFK-40
CL-250
CL-375
H40-S
HOS-3-1
HV-GV-300
FRM-8111
PIN-8210
SFT-8112
SUP-8210
BAR-8213
BAR-8214
BAR-8215
BAR-8216
BAR-8217
POS-8110
SUP-8110
PIN-0002
GBX-252
HP-257-P18
HP-257-P22
BT-8110
BRA-8200

BRA-8201

Description

90° Flange Nipple, 3' Barb x 2.5' Flange

3' NPT, Combination Nipple/Hose Shank, 2 1/2' ID

Hose

3' NPT, Combination Nipple/Hose Shank, 3' ID Hose

2.5' Split Flange Kit

T-Bolt Clamp for 2 1/2' Suction Hose

3' Hose Clamp, Heavy Duty T-Bar, 3.375-3.75'
2 1/2' Suction Hose

3'1.D., Hose, Suction, Nitrile/Neoprene, Black
3 in Brass Gate Valve

Frame, 2 Point Hitch

Gooseneck Hitch Pivot/Swivel, Tractor Hitch Frm
Shaft, Gooseneck Hitch Pivot

Support, Rear Swivel Plate, Gooseneck Hitch
Bar, Spacer, Back Top, Hitch/Tongue, HC290
Bar, Spacer, Back, Bottom, Hitch/Tongue
Bar, Spacer, Front Top, Hitch/Tongue, HC290
Bar, Spacer, Front Middle, Hitch/Tongue

Bar, Spacer, Front Bottom, Hitch/Tongue
Post, Pivot Holder, Tongue

Support, Pivoting Hose Holder, Tongue

Pin Weldment

Two Pad Gearbox for double pump

Hydraulic Pump

Hydraulic Pump, 4 Section

Belting, Hose Holder, Gooseneck

Bracket, Outsd, PTO Belting, Hitch Assy

Bracket, Inside, PTO Belting, Hitch Assy

20

Parts i

Will Fit SN

1

14

26

Assembly

BAR-8214

Remarks

Use only HP-630 Oil 3.5 Quart



19

20

21

22

23

24

25

26

27

28

29

30

100

801

802

BT-8200

GF-1827-45

GF-1827

DC-0021

DC-0025

HOS-350-4-96S

CL-72

BAR-8218

SPA-8213

HP-630

PR34413

PL-9200

BL-24-FW

GBXA-252D

GBX-252-B

Belting, PTO, Hitch Assembly, HC290 Tomato
Grease Fitting 1/8 NPT 45°

Grease Fitting 1/8 NPT Straight

Decal, Caution, 1000 rpm PTO

Decal, Danger, Entanglement In Rotating Drive
3-1/2' ID, Clear Suction Line Covering

5' Gear Clamp

Bar, Spacer, Front, Gooseneck Hitch

Spacer, Back, Hitch Support

Synthetic Gear & Bearing Oil @ Qt.

Bronze Bushing for Spreader, 3-1/2' Dia Shaft
Pivot Slide, Gooseneck Hitch

1 1/2' Flat Washer, Zinc

Dipstick for GBX-252

O-Ring

21

GBX-252



12013-01-03

22



23



12011-01-04 1 3/4-20 PTO Assembly
Ref  Part No. Description Parts 1 Remarks
Assembly
1 PTS-8107 iggsxmzr?]-spline x 1-3/8 6-spline gearbox, 780- 1 Ilziglterl]ces PTS-8106 for longer
801 PTS-8106-FH 1-% x 20-spline Front Half 2600 Series 1
802 PTS-8106-RH 1-3/8 6-spline Rear Half 2600 Series 1
803 PTS-8106C Drive Shaft Yoke, 1 3/4 x 20 Spline 1
804 PTS-8106A Cross & Bearing Kit 1
805 PTS-8106D Spring Pin 13 x 95 1
806 PTS-8106E Inboard Yoke S5 1
807 PTS-8106H Yoke 1 3/8-6 SPL. 1
808 PTS-8106l Sheild Cone 5 Rib 2
809 PTS-8106J Outside Shield Tube Ovl 1
810 PTS-8106K Inside Shield Tube Round 1
811 PTS-8106L Bearing Ring SC35 2
812 PTS-1002K PTO Shield Safety Chain 2 Special Order Only
813 PTS-1010K Screw 2 Special Order Only

24



12011-01-04

25




12013-01-06  Standard Axle Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 WHA-9000 Wheel Axle, Header Side, 240 Harvester 1
2 FRM-9007 Axle, R.H., 240 Tomato Harvester 1
3 BAR-9000 Bar Support, Single Tire Under Header 1
5 oo 21000-SUST 10 416" Setup Stud 2 Min Thrd @ Ends, Gr8 3
6 SHD-1202 Shield, Single Wheel Axle, 240 1
7 WHL-1210 Hub and Spindle Assembly 10 Bolt 2 4' Spindle 18K Rated
8 WHL-9000 Stabilizer Arm, Axle 240 Tomato Harvester 1
9 WHM-9003 Header Side Tire & Wheel, 800/45-30.5 1
10 WHM-7101 550/60-22.5 Tire & Wheel Assy 1 1190
11 HA-2012 Rod End, 1 1/4-12 male RH HD 2
12 191-1112 Axle Pin 1 19101-
13 HC-400-08 Tie Rod Cylinder, 4' x 8, #8 SAE Port 1 (Slfﬁ'c'ﬂt_gj&'g‘gb)"'c'”'oo")&sK
14 SPA-9002 Spacer, Axle, 240 Tomato Harvester 4
15 SPA-9003 Spacer Bar, Axle, 240 Tomato Harvester 1
100 BL-10-500-H 5/8-11 X 5 HEX CAP G5 ZC 1
101 BL-10-600-H 5/8-11 X6 HEX CAP G5 ZC 1
102 BL-10-LN 5/8-11 HEX LN NE zC 2
103 BL-12-FW ' Flat Washer 12
104 BL-12-LW ' Lock Washer 6
105 BL-12-N ' Nut 12
106 BL-6-FW 3/8 USS FW ZC 8
107 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 2
108 BL-6-N 3/8-16 HEX NUTS zC 2
109 BL-8-350-H 1/2-13 X 3 1/2 HEX CAP G5 ZC 8
110 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT zC 8
111 BL-8-FW 1/2 USS FW zZC 22
112 BL-8-100-H 1/2-13 X 1 HEX CAP G5 ZC 6
113 BL-8-LW 1/2 SPLIT LW zC 6

26



114

115

116

117

118

801

802

803

804

805

806

807

808

809

810

811

812

813

814

BL-8-SW-8

BL-20-JN

BL-16-600-H8

BL-16-FW-8

BL-16-LN-8

WHL-1210A

WHL-1210B

WHL-1210C

WHL-1210D

WHL-1210E

WHL-1210F

WHL-1210G

WHL-1210H

WHL-1210I

WHL-1210J

WHL-1210K

WHL-1210L

WHL-1210M

WBR-1210K

1/2 SAE FW G8 ZC

1 1/4" UNC FIN HEX JAM NUT A563 GrA ZINC
1'x6', HH C/S G8 ZC
1' Gr 8 Flat Washer
1'Hex LN ZC, Grade 8
Inner Cup

Outer Cup

Inner Cone

Outer Cone

Dust Cap

Grease Seal

Flange Nut, Spindle
Washer, Spindle
Cotter Pin, Spindle
Wheel Stud Bolt
Wheel Stud Nut
Wheel Stud Washer

Spindle

Wheel Bearing Kit for WHL-1210 Hub & Spindle
Assy.

27

16
16

16

inner & outer cones & cups

2 WHL-1210 and grease seal & gasket



12013-01-06

28



29



12011-01-20 Automatic Leveling Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
. 190 &240,
1 ELS-1256 Machine Leveler, Complete 1 HC290
800 DC-191-LV Decal, Level Control Box, Tomato, '97 1
801 ELS-1254 Tilt Controller Cable (Round Plug) 1

30



12011-01-20

31



12011-02-01 Disk Header Frame Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
194-1418 Rubber Bumper 2 19401
1 FRM-9100 Disk Header, 240 Harvester 1
2 SHD-9100 Top Bearing Cover, 240 Harvester 1
3 SHD-9101 Disk Shield, 240 Harvester 1
4  BAR-9100 HHC Mount, 240 Harvester 1
5 TL-1541 Top Link Ratchet Handle 20-28in. 2 TL-1541
6 DC-1176 Decal, Danger-Hand Chain Sprockets 2
7 DC-1184 Danger Decal, 3' x 16' 1
8 DC-ARROW Decal,Yellow Direction Arrow 2

32



12011-02-01

33



12011-02-02

Ref

10
11
12
13
14
15
100
101

801

Part No.

ADJ-8204
RLA-006-078
SFT-8250
ARM-1420
BR-175-085
BR-085-RAK
CPS-2820
HM-1420-CH
KEY-5-6-24
KEY-6-6-24
SP-80B11-28-6
SP-3612-28-6
STP-1228
GF-1428
SP-8012-T
CH-80-51
SC-28-2
BL-8-175-H8
BL-8-LNS

KEY-5-5-20

Disk Drive Shaft Assembly

Description

Adjuster, Roller Chain, Disk Header, HC 290
Bushing 1/2' x 5/8' x .75'

Gathering Chain Shaft, Tomato 1-3/4 Shaft

Arm, Short Mount, Motor w/ SAE A Two Bolt Pad
Fafnir Bearing 1 % Tri Seal

Bearing Housing 85 mm

Steel Coupler 1 %' x 1 1/4' ID with 3/8' Keyway on 1
¥4' 1D

Char Lynn Motor

Keystock 5/16 x 3/8 x 1 1/2

Keystock 3/8' x 3/8' x 1 1/2' Square Cut (1018)

Hardened Tooth Sprocket, #80, 11 Tooth, 1.75' Bore
with 3/8' Keyway

36-12 Sprocket

Stop, Motor, Arm Mounted, High Tor. Motors
Grease Fitting 1/4' x 28 straight

#80 Idler Sprocket

Roller Chain #80 51 Pitches Disk Header (Tomato)
Shaft Collar, 2 piece 1 3/4' bore

1/2 x 1 ¥',Grade 8,Hex Head

1/2 Stover Lock Nut

Shaft Key 5/16' sq x 1 1/4' Square Cut (1018)

34

Parts i

Will Fit SN

Assembly
2

Remarks

5/16 x 3/8 x 1.5' Long



12011-02-02

i

35



12011-02-03 34in Standard Disk Shaft Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 191-131 Shaft, Disk 2
2 BR-100-RAK Bearing Housing 100 mm 4 11001
3 BR-200-100 2' Fafnir Bearing, Tri-ply 4 11001 Replace with BR-200-100lI
4 GF-1428 Grease Fitting 1/4' x 28 straight 2
5 GF-1428-90 Grease Fitting 1/4' x 28 90 2
6 HD-140-34-34 Header Disk, 34',34 Notches, AR400 2
7 KEY-8-8-40 Shaft Key 1/2'x 1/2'x 2 1/2' 2
8 SP-80SE28 gi\;?]tier?gd Tooth Sprocket, #80, 28 Tooth, Uses SF 2
9 SP-SF-2 Bushing, SF x 2' 2
100 BL-8-FW-8 1/2 FLAT WASHER G8 ZC 8
101 BL-8-LW 1/2 SPLIT LW zC 8
102 BL-8-SW 1/2 SAE FW zC 8
103 BL-8-100-H8 1/2x 1 Grade 8 Hex Head 8

36



i
4.000

—

12011-02-03

}

DIMENSTON 15 FROM THE
BOTIOM OF THE DISK SHAFT
T0 THE BOTTOM OF THE
DISK HEADER FRAME

INSIDE DISK BLADE

(OUTSIDE DISK BLADE GOES
UPPOSITE)

37




12011-02-05 Gathering Chain Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 BRA-9101 Roller Mount, Gathering Chain, 240 Harvester 2
2 BC-6-1236-60 Gathering chain, 3/8 bars 12in wide x 60 links 36mm 2
3 BRA-9100 Gathering Chain Bracket 2
4  ADJ-9100 Adjuster, Disk Scraper, 240 Harvester 2
5 RLT-035-228 Roller 3.5 dia x 2.2 x 1/2"' bore, no flange 8
6 RLT-635-2210-RV g‘pli:rllzrllge Roller 2.2WF 3.5 Dia, 5/8' Bore w/Inverted a
7 SCR-9100 Disk Scraper, LH, 240 Harvester 1
8 SCR-9101 Disk Scraper, RH, 240 Harvester 1
12 HA-1052 Hyd, Cover Plate 1 19101-
13 SCR-9102 240, Scraper Edge 2
101 BL-10-600-T 5/8-11 X 6 HEX TAP G8 ZC 2
102 BL-10-N 5/8-11 HEX FIN NUTS zC 12
103 BL-8-1100-H8 1/2-13 x 11 HEX CAP G8 ZC 2
104 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT zC 8
105 BL-6-100-H-8 3/8-16 X 1 HEX CAP GR8ZC 6
106 BL-8-250-T 1/2 - 13 X2 1/2 TAP BOLT GR5 ZINC 2
800 BC-1032-FS 10-32 x 1 1/4' bolts Flat Socket Head 16
801 BC-6-12-ST 3/8' x 12' Belted Chain Rod for 50mm Belt 4 1910119320
802 BC-BP20-10-T 20mm Backing Plates /10-32 T Nuts 8
803 BC-1032-TN 10-32 T Nuts 16 11001

38




12011-02-05

39




12011-02-07

Ref

10
100
101
102
103
800
801
802
803
804
805
806
807
808

809

Part No.

WHL-190
WHL-9100
WHL-192-H
WHL-6139
ADJ-8202
ADJ-8203
PIN-3-20
BAR-9101
WHL-178
WHL-9101
BL-14-N-HOLE
BL-4-FW
BL-4-LN
BL-4-200-H
WBR-199K
WBR-199E
WBR-199C
WBR-199D
WBR-199F
WBR-199H
WBR-199]
WBR-199G
WBR-199L

WBR-199S

Gauge Wheel Assembly

Description

Hub and Spindle Complete, Gauge Wheel
Gauge Wheel Mount, 240 Harvester

Gauge Wheel 480-12 (Heavy Duty)

Gauge Wheel, 2010 290 Tomato Harvester
Adjuster, Handle, Gauge Wheel, HC290 Tomato
Threaded Rod W/ Holes, Gauge Wheel, HC290
Roll Pin 3/16 x 1-1/4 Stainless Steel

Backing Bar, Gauge Wheel Mount, 240 Harvester
Bearing Protector @Pair

Gauge Wheel Mount, RH, 240 Harvester

Nut W/ Holes, Disk Header

1/4 USS FW zZC

1/4-20 HEX LN NE zZC

1/4-20 X2 HEX CAP G5 zC

Gauge Wheel Bearing Kit

Spindle Nut

Inner Bearing

Outer Bearing

Seal

Cup

Outer cup

Hub cap

Lug Bolt for Gauge Wheel

Gauge Wheel Spindle Only

40

Parts i

Will Fit SN

Assembly

2

WHL-190

WHL-190

WHL-190

WHL-190

WHL-190

WHL-190,
WHL-4000

WHL-190

WHL-190

WHL-190

WHL-190

Remarks

Includes seal, inner and outer
bearings and cones

w/ WHL-191 replaces WBR-
199A



12011-02-07

—3
o

61?/ (8)2) /

i AN
k)
lli: & 0

D
o
@} |
[

41



12011-02-71 Dual Header Height Control Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 ACT-042B-2 Actuator, Wired For any Length Harness, 08 and 2
Later
2 ADJ-HC99 Adjuster, Wheel Control Height Adj, HHC 2
3  ARM-HC99R Arm, Right, Control Wheel, HHC 2
4 BAR-9023 Bar, AHHC Trailing Wheel Mount 2
5 BR-100-ER Bearing, 1' ER 12
6 CH-3-28 3/16 LINK CHAIN 28 LINKS 4
7 ARM-0069 HHC Arm, Electronic Header Height 2
8 KEY-4-4-12 SHAFT KEY 1/4'x ' SQUARE CUT (1018) 4
9 MOU-103 Mount, Wheel Arm Bar Support, HHC, Cuc & Tom 4
10 ARM-0070 Switch Mount, HHC 2
11 MOU-HCO03 Mount, Trailing Wheel Arms, HHC, 2003 2
12 PL-6192 Depth Disk Wheel, 14.375 Dia. 2
13 PL-HC99 Plastic, Chain Guard Wheel Arm, HHC 4
14 ARM-1007 Sensor Arm 2
15 WHL-HHC-99 Spider Wheel Assembly 2
16 SFT-HCO7 HHC Shaft 2
17 WT-14 Wire Tie 14 1/4' 25
18 WT-7 Wire Tie 7' 25
19 SHD-HCO07 HHC Shield, Electronic Switch 2
20 SUP-8100 Support, Wheel Hold Up, Header Height, HC290 4
21 ELC-042B-28 Actuator Cable Only 28' 08 to Present 1
22 ELC-042B-19 Actuator Cable Only 19' 08 to Present 1
23 ELC-1008 Rotary Sensor, Single Output BEI 2
27 ELC-1008-C Wiring Harness For ELC-1008 2
28 ELC-1006 Valve Driver, PVD3D2R 2
29 SFT-HC12 Shaft, EHHC Control, Tomato Harvester 2
30 CPL-1006 Helical Beam Shaft Coupling 1/4x3/8 2
31 SFT-HC11 Shaft, HHC Control 2

42



100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119

120

121

122

123

124

125

126

127

128

801

BL-1224-087-DT

BL-4-050-H

BL-4-100-H

BL-4-125-H

BL-4-175-H

BL-4-400-H

BL-4-FW-8

BL-4-LN

BL-4-LW

BL-5-031-SC

BL-6-100-H

BL-6-125-H

BL-6-LN

BL-6-LW

BL-6-SW-8

BL-8-100-SQSS

BL-8-475-H

BL-8-FW-8

BL-8-LN

BL-8-SW-8

BL-10-325-H

BL-10-LN

BL-10-SM

BL-10-SW

BL-4-175-HFT

BL-4-200-HFT

BL-4-N

BL-6-325-H

BL-8-150-H

WHL-6195A

12-24 x 7/8, Drill and Tap Screw
1/4-20 X 1/2 HEX CAP G5 ZC

1/4-20 X 1 HEX CAP G5 ZC

1/4-20 X 1 1/4 HEX CAP G5 ZC
1/4-20 X1 HEX CAP G5 zC

1/4-20 X 4 HEX CAP G5 ZC

1/4' Flat Washer Grade 8

1/4-20 HEX LN NE zZC

1/4 SPLIT LW ZC

5/16-18 x 5/16 Knurled Point Set Screw
3/8 UNC X 1 HH C/S BOLT GR5 ZINC

3/8-16 X 1 1/4 HHCS G5 ZC

3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC

3/8 SPLIT LW zZC

3/8 SAE FW G8 ,Yellow Zinc, Thru Hardened
1/2 x 1 Square Head Set Screw (USS)
1/2-13 X4 HEX CAP G5 zC

1/2 FLAT WASHER G8 ZC

1/2-13 HEX LOCK NUT NYLON INSERT zC
1/2 SAE FW G8 zC

5/8 UNC X 3 1/4 HH C/S BOLT GR ZINC
5/8-11 HEX LN NE ZC

5/8 x 1 x 14ga Shim

5/8 SAE FW ZC @

1/4-20 X 1- HEX CAP G5 ZC, Fully Threaded
1/4-20 X 2 HEX CAP G5 ZC, Fully Threaded
1/4-20 HEX FIN NUTS zC

3/8 UNC X 3 1/2 HH C/S BOLT GR5 ZINC
1/2 UNC X 1 1/2 HH C/S BOLT GR5 ZINC

Spoke

43

40

28

16

14

40

10

10

10

10



12011-02-71

(17)AS NEEDED
AS NEEDED

44




45



12011-02-71H Dual HHC Hydraulic Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
600 H10-37-8MP-8MP 5/8' hose 1/2MP x 1/2MP x 37' long 2
601 H4-150-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 150 in long 1
602 H6-204-6MP-6MP 3/8 hose 3/8MP x 3/8MP x 204 in long 1
603 HA-1031 Hydraulic Hose Holder 3/8 4
604 HC-1129-A Hyd. Cyl Pin, 1' x 2 %' Between the Grooves 8
605 HC-1130B Hairpin, 7/8'-1' Rod Dia Range 16

46



47



12011-03-01

Ref

10
11
12

13

14

15

16

17
18
20
21
22
23
24

25

Part No.

FRM-9200
MOU-0095
SUP-102
191-142
195-101J
BRA-190
192-107a
SPA-1050
HA-1051
HA-1052
RLA-010-0108
RLG-040-1016

RLT-635-228

RLS-522-2010-SC

RLA-3023-TM

RLA-3024-TM

RLA-000-118
DC-1177
SPA-6131
BRA-1936
BRA-1938
RLR-040-108
RLA-015-308

RLT-324

Primary Header Assembly

Description

Frame, Lower Header Conveyor
Header Side Bar

Support, Header Side Rail Splice
Scraper, Under Disk

Slide Guide Mount, Header
Bracket, Slide Guide, 190 Tomato
Slide Guide Roller, 3.5' Long
Spacer for Hydraulic Tube Mount
Hyd, Clamp Halves

Hyd, Cover Plate

Spindle / Standoff for Urethane Roller (heat treated)

4' Urethane Roller

6 1/2' Flange Roller 2.2 WF 3.5 dia, 1/2' bore

Steel Roller, 5' Flange, 2.2' Dia, 2' wide, w/Hub for
Scraper

Scraper for Nose Roller, RH

Scraper for Nose Roller, LH

Standoff, 1/2' X 1 1/8'

Decal, Large White PIK RITE 8' x 58'

Spacer, Gathering Chain Assy, Rollers
Bracket, Lower Roller for Header Chain (L.H.)
Bracket, Lower Roller for Header Chain (R.H.)
4' Flat Roller

Spindle for 3 Point Shakers

Rubber 3 Point Shaker

48

Parts 1 Will Fit SN
Assembly

1

2

2

2 19101-

1 19501-

1

1

6

8 19101-

4 19101-

8 19101-

8 Old Terog
Part No. RU4

2
For use with
scrapers

2 RLA-3023-
TM (RH) and
RLA-3024-
TM (LH) only
For use with

1 RLS-522-
2010-SC
roller only
For use with

1 RLS-522-
2010-SC
roller only

4

1

2 60097001-

1

1 192-101K

4

2

2

Remarks



26

27

28

29

MOU-9100

SPA-0040

BAR-8525

PL-8200

Disc Head Mount, 240 Tomato Harvester
Spacer, Stripper Head, Cucumber
Bar, Bolt-on, Primary Header

Plastic Shield, Primary Header, HC290 Tomato

49



12011-03-01

50



51



12011-03-02 Secondary Header Frame Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 191-106 Bracket, Header Mount, Pivot 2 19101-
2 SPA-106-8 Spacer, Header Mount, Pivot (Tomato) 1 19201-
3 FRM-9201 Header Conveyor, Upper, 240 Tomato Harvester 1
4 RLA-000-118 Standoff, 1/2' X 1 1/8' 7
5 RLR-040-108 4' Flat Roller 7
6 BRA-8400 Bracket, Hold Up Rollers 6
7 RLT-535-228 5' Flange Roller 2.2WF x 3 1/2' dia, 1/2' bore 10
100 BL-8-750-8 1/2-13 x 7 1/2 Grade 8 Hex Head Cap Screws 2
101 BL-8-650-8 1/2-13 X 6 1/2 GR8 HH BOLT 2

52



12011-03-02

53




12011-03-03

Ref

10
11
12
13
19
20

21

22

23

24
800
801
802
803
804
805
806
807

808

Part No.

BR-085-RCJ
BR-175-085
BR-175-LC
SFT-9201
SP-50B16-28-6
SP-4212-28-6-H
KEY-6-6-24
CH-50-41
MOU-9201
HM-1420-CH
STP-9201
194-114
SP-5017-T
BC-7-3642-265
HA-1031
BL-4-075-H

CPS-2820

BT-9300
BAR-9300
BC-7-36-ST
RI-25-BC
BC-BP32
BC-7-36-CN
BC-3525
BC-F-42-32-UG
BC-1032-FS
BC-1032-LN

KEY-5-5-20

Header Conveyor Drive Shaft Assembly

Description

RCJ Bearing Housing

Fafnir Bearing 1 Tri Seal

1 'Locking Collar - Bearing Protector

Header Drive Shaft, 240 Tomato Harvester
Hardened Tooth Sprocket, #50, 16 Tooth, 1.75' Bore
Sprocket, 12T Drive #4212 1 ' Bore Heat Treated
Keystock 3/8' x 3/8' x 1 1/2' Square Cut (1018)
Roller Chain 41 pitches #50 w/master link

Motor Mount, Header, 240 Tomato Harvester
Char Lynn Motor

Motor Stop, Header, 240 Tomato Harvester
Tightener Bracket

Idler, 17 tooth x #50 Chain

Header Chain, 42mm Pitch 265 Links Long, 240
Chain

Hydraulic Hose Holder 3/8
1/4 UNC X HH C/S BOLT GR5 ZINC

Steel Coupler 1 ' x 1 1/4' ID with 3/8' Keyway on 1
"D

Belting, Splash Guard, Header Entrance, 240
Tomato Harvester

Bar, Belting, Shaker Entrance Flap
7/16' x 36' Belted Chain Rod for 60mm Belt
25mm Belted Chain Rivets

Belt, Rivet Backing Plates 32mm

Connecting Rod, 11mm, 36' Wide Belted Chain,
60mm Traction Belts

Snap Ring, 11mm.

Ultra Gold F Connecting Clips 42-32 @ pair
10-32 x 1 1/4' Bolts Flat Socket Head
10-32 Lock Nuts

Shaft Key 5/16' sq x 1 1/4' Square Cut (1018)
54

Parts i

Will Fit SN

Assembly
2

1

264

1048

524

1

16

16

11001

11001

19401-

11001

11001

Remarks

Lap Splice Option, Used only
with BC-1032-LN Lock Nuts

For Clip Splice Option

Replaces BC-F-42-32



12011-03-03

FACE GREASE
FITTING DOWN

55




12011-03-04 Header Conveyor Return Roller Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 BR-072-RAK 72mm Cast Housing 2
2 BR-125-072 Bearing, 1 1/4 Fafnir tri-seal, 72mm OD 2
3 SFT-9203 Pipe Roller, Header Return, 240 Tomato Harvester 1
4 SP-50B16-20-4 Hardened Tooth Sprocket, #50, 16 Tooth, 1. 25 1
Bore
5 KEY-4-4-20 Shaft Key 1/4' x 1 1/4' 1

56



12011-03-04

57



12011-03-11

Ref

10
11
12
13
800
801
802
803
804
805
806
807

808

Part No.

SHD-9131
SHD-9132
HM-122
CPR-422-15
CPR-422a-15
CPR-422D-15
BR-072-RAK
BR-125-072
RLT-027-108
MOU-0167
MOU-9202
SFT-9202
DC-1176
KEY-4-4-20
STP-FL30
HM-412B
HM-2686
HM-0381
HM-2585
HM-1801
BR-025-052-C
BR-017-040
RLT-SSC1

RLA-0275-SR4

Header Conveyor Vibrator Shaft Assembly

Description

Shield, Shaker Coupler Cover, Header, 240 Tomato

Harvester

Shield, Top, Shaker Coupler Cover, Header, 240
Tomato Harvester

Motor, Hydraulic, 1-¥%' Gear, #12 SAE Ports
Primary Shaker Drive Coupler

Primary Shaker Coupler 1' Bore (Motor Side)
Coupler,1-1/4' Bore, 1/4' Key

72mm Cast Housing

Bearing, 1 1/4 Fafnir tri-seal, 72mm OD
Roller 2.75' dia. 1/2' Bore

Mount, Motor Cross Vibrator

Vibrator Motor Mount, 240 Tomato Harvester
Vibrator Shaft, 36 Inch Chain

Decal, Danger-Hand Chain Sprockets

Shaft Key 1/4' x 1 1/4'

Stop, Flow Control

Key for Hydraulic Motor -Shaker Weight-Vibrator
Snap Ring, Commercial Motor

Ball Bearing, Motor

Ring Seal, Commercial Motor

Seal Kit for Commercial Intertech

Bearing Kit for Vibrator Roller (2 brg)
Bearing for Vibrator Roller

Stub Shatft for Vibrator Roller

Snap Ring for Vibrator Roller

58

Parts i

Will Fit SN

1

[uy

Assembly

Years 1995 -
2000

19101-

HM-412C &
HM-712C

HM-1020

HM-1020

HM-1020

P20 & M20
Series

RLT-027-108

RLT-027-108

Remarks

Used on Sec. Sh. Beginning
2000

Used on Sec. Sh. Beginning
2000

Includes:(1) Length of HM-
2882,(1)HM-2883,(2)HM-2884



12011-03-11

59




12011-03-13

Ref

10
11
12
13
14
15
16
17
19
20
21
22
23
24

25

Part No.

MOU-9203
MOU-9204
PAN-1106
PAN-1107
193-806B
BAR-9202
SFT-9204
BRA-0217
BRA-0218
CPS-6060
HM-210-TC
KEY-4-4-20
KEY-4-4-28
RLT-535-228
RLT-035-228
SPU-3610-20-4
193-806
RLA-000-118
RLR-040-108
BR-125-062
BR-062-MPB
BC-6-36108-84
SC-20-6

SC-20-7

Full Length Vine Assist Assembly

Description

Panel, Vine Assist, Front Panel, Outer, 240
Harvester

Panel, Vine Assist, Front Panel, Inner, 240
Harvester

Panel, Weldment, Outer Rear, Vine Assist
Panel, Weldment, Inner Rear, Vine Assist
Motor Mount Stop

Bar, Vine Assist, Cross Bar

Shaft, Vine Assist Drive, Header, 240 Tomato
Harvester

Vine Assist, Roller Mount, Outer 32" wide
Vine Assist, Roller Mount, Inner 32" wide
Steel Coupler (off center) 1 1/4' x 1'

TCI Motor

Shaft Key 1/4' x 1 1/4'

Shaft Key 1/4' x 1 3%

5' Flange Roller 2.2WF x 3 1/2' dia, 1/2' bore
Roller 3.5 dia x 2.2 x 1/2"' bore, no flange
Sprocket 36-10 1 1/4 bore 1/4' key urethene
Mount Motor

Standoff, 1/2' X 1 1/8'

4' Flat Roller

Bearing, 1 1/4 Fafnir Tri-Seal, 62mm OD
Stamped Bearing Housing for 1 1/4' bearing
Belted Chain, 3/8 x 36, 2 x 60, 84 Pitches Long
Bearing Protector, 1¥4', Inner Side

Bearing Protector, 14, Outer, Lock Collar Side

60

Parts 1 Will Fit SN Remarks

Assembly

1

1 Kit-0050

1 Kit-0050

1 Seal Kit # TCI-SKHPQ



12011-03-13

61




12011-03-14 Optional Second Vibrator Assembly

Ref

10
11
12
801
802
803

804

Part No.

SHD-9131
SHD-9132
SFT-9202
MOU-9202
BR-072-RAK
BR-125-072
CPR-422-15
CPR-422a-15
CPR-422D-15
MOU-0167
HM-122
RLT-027-108
KEY-4-4-20
HV-FL30
HM-412B
HM-2686
HM-0381

HM-2585

Description

Shield, Shaker Coupler Cover, Header, 240 Tomato

Harvester

Shield, Top, Shaker Coupler Cover, Header, 240
Tomato Harvester

Vibrator Shaft, 36 Inch Chain

Vibrator Motor Mount, 240 Tomato Harvester
72mm Cast Housing

Bearing, 1 1/4 Fafnir tri-seal, 72mm OD
Primary Shaker Drive Coupler

Primary Shaker Coupler 1' Bore (Motor Side)
Coupler,1-1/4' Bore, 1/4' Key

Mount, Motor Cross Vibrator

Motor, Hydraulic, 1-%' Gear, #12 SAE Ports
Roller 2.75' dia. 1/2' Bore

Shaft Key 1/4' x 1 1/4'

Flow Control Valve 30GPM

Key for Hydraulic Motor -Shaker Weight-Vibrator
Snap Ring, Commercial Motor

Ball Bearing, Motor

Ring Seal, Commercial Motor

62

Parts i

Will Fit SN

1

I

Assembly

Years 1995 -
2000

HM-412C &
HM-712C

HM-1020

HM-1020

HM-1020

Remarks

Used on Sec. Sh. Beginning
2000

Used on Sec. Sh. Beginning
2000



12011-03-14

63




12011-04-01

Ref

Part No.

SHD-9105

SHD-9106

SHD-9107
BAR-9102
LA-703

SHD-9128
SHD-9129
SHD-9130

BT-9104

Shaker Weight Box Cover Assembly

Description

Shield, Box Cover, Shaker Weight, 240 Tomato
Harvester

Shield, Back, Box Cover, Shaker Weight, 240
Tomato Harvester

Shield, Front, Box Cover, Shaker Weight, 240
Tomato Harvester

Brace, Tarp, Primary Shaker

Large Rubber T Latch Assembly

Shield, Guard, Cross/Shaker, 240 Tomato Harvester
Shield, Coupler, Shaker, 240 Tomato Harvester
Shield, Belt, Shaker, 240 Tomato Harvester

Cross Cover Belting, 240

64

Parts i

Will Fit SN

Assembly

1

Remarks



12011-04-01

65



12011-04-02

Ref

10
11
12
13
16
17
100

101

Part No.

SHA-1005
BR-100-RAK
BR-200-100
SHA-1000
194-416
CPR-422-18
CPR-422C-18
CPR-422D-18
HM-103-TC
BR-200-ER
PU-80-8M-525-2
SP-SK-2
MOU-9300
KEY-6-6-24
BL-6-100-C

BL-6-LN

Shaker Drum Assembly

Description

Shaker Drum, Primary Secondary, 40' Sorter
Bearing Housing 100 mm

2' Fafnir Bearing, Tri-ply

Shaft, Primary Secondary Shaker, 40" Sorter
Mount, Shaker Rotation Motor

Lovejoy Donut W/ Hardware

Coupler, Shaker Side

Coupler, Shaker, Motor Side, 1' Shaft

TCI Motor

Bearings, 2' ER

Pulley, 2 & 2-3/16 Sfts., 5-1/2 Wide for Panther Belts
Bushing, SK x 2

Mount, Shaker Rotation Motor

Keystock 3/8' x 3/8' x 1 1/2' Square Cut (1018)
3/8 UNC X 1 CARRIAGE BOLT GR5 ZINC

3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC

66

Parts 1 Will Fit SN

Assembly

Remarks

2
4 11001
4 11001 Replace with BR-200-100I

2 19101 For use with 194-416a

2 30095001-

2 30095001-

2 Seal Kit # TCI-SKHRQ

2 19101

32

32



12011-04-02 AN

67




12013-04-03 Shaker Weight & Box Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 SHA-8503 Shaker, Weight Box, Primary, SF Bushing 2
>  BR-PEB-175 ?(;l/,l:d Piloted Flange with Spherical Roller Bearing, 8
3 MOU-096 Shaker Bearing Mount, QM Style 8
4 MOU-095 Shaker Bearing Mount, Backing Plate, QM Style 8
5 SFT-098 Shaft 4
6 PU-SF-28 Bushing, SFx 1 ' 4
7 EIL:J'SO'SPTH'%' Primary Weight Pulley, 35mm Wide, Panther Style 4
8 PU-QT-16 QT Bushing 1' bore 'key 2
9 (PQL#-ZB-SPTHGS- Panther Sprocket, 8mm Pitch, 28 Tooth, 35mm Wide 2
10 193-403 Shaker, Weight Guards 4
11 BT-1280-8M-35E Shaker Drive Belt, Eliminator Series, 1280MM 6
12 MOU-9022 Mount, Shaker Weight Motor 2
13 WGT-402 Weight, Primary Shaker 4
14 WGT-402C Cap, Primary & Secondary Shaker Weight 4
Same as HM-412C except w/1'
shaft
REPLACES HM-412C
15 HM-412-1 Hydraulic Motor, 1' Shaft 2 %I?EﬂﬁglugﬁogMBélégRE
THAT THE PROPER
COUPLER SIZES ARE
SUPPLIED
16 GF-1428 Grease Fitting 1/4' x 28 straight 8
17 KEY-6-6-24 Keystock 3/8' x 3/8' x 1 1/2' Square Cut (1018) 8
18 SP-SF-2 Bushing, SF x 2' 2
100 BL-6-275-ST 3/8-16 x 2.75 Fully Threaded Stud 4
101 BL-6-N 3/8-16 HEX NUTS zC 16
102 BL-7-150-H8 7/16-14 x1 1/2', Hex Head, Grade 8 16
103 BL-7-FW-8 7/16' Grade 8 Flat Washer 48
104 BL-7-LN 7/16' Lock Nuts w/Nylon Inserts 32
105 BL-10-375-8 5/8-11 X3 HEX CAP G8 ZC 4
106 BL-10-LW 5/8 SPLIT LW zC 4

68



107

800

801

802

804

805

BL-10-FW-8

HM-412B

HM-2100-SK

HM-2100-BRG

HM-1801

PU-JA-14B

5/8' Grade 8 Flat Washer

Key for Hydraulic Motor -Shaker Weight-Vibrator

Shaft Seal & Gasket Kit for Permco Motor, M2100
Series

Bearing for Permco Motor, M2100 Series
Seal Kit for Commercial Intertech

Bolt for PU-JA-14 (3 @ pkg)

69

HM-412C &
HM-712C

P20 & M20
Series

Includes:(1) Length of HM-
2882,(1)HM-2883,(2)HM-2884



12013-04-03

70



71



12011-04-04 Primary Shaker Ring and Finger Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
. 11001-
1 191-432 Tine Holder Flanges 20 30095001-
2 ST-430-P Shaker Tines , Molded Urethane 200
. 19101-
3 192-431 Molded Rubber Tine Holders 10 30095001-
101 BL-6-150-SS 3/8-16 X 1 1/2 HEX CAP SS 200
102 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 200

72



12011-04-04

®
®
D © ®®
. 41 -t
P 5-5/8" FROM THE END
OF THE SHAFT 1O THE
EIE ]| BUSHING
5 N -— 3378 ————= |8
N - 4-1/4
Lt MINIMUM BETWEEN SHAKER
M@l 3-5/8 SIDE PANEL & FINGER

73




12011-04-05 Secondary Shaker Ring and Finger Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
. 11001-
1 191-432 Tine Holder Flanges 20 30095001-
2 ST-430-P Shaker Tines , Molded Urethane 200
. 19101-
3 192-431 Molded Rubber Tine Holders 10 30095001-
101 BL-6-150-H 3/8-16 X 1 1/2 HEX CAP G5 ZC 200
102 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 200

74



12011-04-05

75



12011-05-01

Ref

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

28

Part No.

PAN-9100
PAN-9101
PAN-9102
PAN-9103
PAN-9104
PAN-9105
PAN-9106
PAN-9107
PAN-9108
PAN-9109
MOU-9102
SUP-1423
SUP-1424
RLA-000-118
RLR-040-108
RLT-027-108
193-126
RLT-965-2212
RLT-535-2210
RLT-035-228
RLT-535-228
SHD-9119
191-312L
SHD-9121
191-312R
RLT-635-4210
SPA-9004

SPA-9005

Vine & Transfer Chamber Assembly

Description

Panel, Inner, Vine & Chain Transfer

Panel, Outer, Vine & Chain Transfer

Panel, Outer, Top, Vine & Chain Transfer

Panel, Inner, Top, Vine & Chain Transfer

Panel, Inner, Bottom, Vine & Chain Transfer
Panel, Outer, Back, Vine & Chain Transfer

Panel, Inner, Back, Vine & Chain Transfer

Panel, Inner, Bottom, Back, Vine & Chain Transfer
Panel, Outer, Bottom, Back, Vine & Chain Transfer
Panel, Outer, Bottom, Back, Vine & Chain Transfer
Mount, Angle, Vine & Chain Transfer

Support, Roller, Transfer, Outer,Tomato

Support, Roller, Transfer Chain, Inner, Tomato
Standoff, 1/2' X 1 1/8'

4' Flat Roller

Roller 2.75' dia. 1/2' Bore

Saver Tab

9.5' Flange Roller 6.5 WF 2.2 WW % bore, 3 brng.
5' Flange Roller 2.2 WF 3.5 dia, 5/8' bore

Roller 3.5 dia x 2.2 x 1/2"' bore, no flange

5' Flange Roller 2.2WF x 3 1/2' dia, 1/2' bore
Shield, Outer Primary Shaker Cover

Primary Shaker End Cover, Left

Shield, Sec. Shaker,Outer Shield

Primary Shaker End Cover, Right

6' Flange Roller, 4.25" wide

Spacer, Front, Shaker Chamber

Spacer, Rear, Shaker Chamber

76

Parts i

Will Fit SN

Assembly
1

16

13

19301-

19101-

19101-

Remarks



29

30

31

32

33

34

35

36

37

38

MOU-9007

PAN-920C

SHD-0148

MOU-9200

MOU-9302

PAN-9131

BT-9106

MOU-9908

195-304D

193-309

Shaker Chamber Support

Panel, Access [Red]

Shield, Nose Cone End, Cross
Mount, Flow Control Panel

Mount, Flow Control

Panel, Rear Flow Control

Front Guard, Cross Conveyor Belting
Mount, Cross Conveyor Belting
Access Door w/Hinge

Primary Cover Stop

77

19301-

19301-



12011-05-01

78




79



12011-05-02 Vine & Transfer Cover Assembly

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 COV-9100 Cover, Primary Shaker, Vine & Transfer 1
2 Cov-9101 Cover, Middle, Primary Shaker, Vine & Transfer 1
3 COV-9102 Cover, Back, Primary Shaker, Vine & Transfer 1
4  BT-9400 Belting, Shaker Chamber, 240 Tomato Harvester 1
5 191-313 Chain, Shaker Cover, Panel Stiffener 1 égégéom_

80






12011-05-03 Transfer Drive Shaft Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 193-806 Mount Motor 1
2 193-806a Motor Mount Stop 1
3 BR-072-RAK 72mm Cast Housing 2
4 BR-125-072 Bearing, 1 1/4 Fafnir tri-seal, 72mm OD 2
5 SFT-9400 Shaft, Transfer Chain, 240 Harvester 1
6 193-806c Motor Guard 1 19301-
7 CPS-6060 Steel Coupler (off center) 1 1/4' x 1 1
8 HM-210-TC TCI Motor 1 Seal Kit # TCI-SKHPQ
9 SPU-3612-20-4 Urethane Sprocket 36-12 1 1/4 bore 1/4' key 2 Sub SP-3612-20-4
10 SCR-102 Scraper, For 72mm Bearings, Tomato Harvester 2
11 BC-7-4036-105 Transfer Chain, 40in Wide, 36mm Pitch, 105 Links, 1
240 Harvester
100 BL-4-500-H 1/4-20 X 5 HEX CAP G5 ZC 1
101 BL-4-FW 1/4 USS FW ZC 2
102 BL-4-WN 1/4-20 FORGED WINGNUT ZC 1
800 BC-7-40-ST 7/16' x 40' Belted Chain Rod for 60mm Belt 104
801 RI-25-BC 25mm Belted Chain Rivets 0
802 BC-BP32 Belt, Rivet Backing Plates 32mm 0 11001 \',‘Vf‘t‘r’] SB%"_Cl%?%‘f?\l”'Lgcslfilggy
803 BC-7-36-AC 7/16' x 36' Rod w/ 24mm Air Cushion Cover 0
804 BC-3525 Snap Ring, 11mm. 0
805 BC-F-36-32-UG Ultra Gold F Connecting Clips 36-32 @ pair 0 Replaces BC-F-36-32
806 BC-1032-FS 10-32 x 1 1/4' bolts Flat Socket Head 0
807 BC-1032-LN 10-32 Lock Nuts 0
808 KEY-4-4-15 Shaft Key 1/4' X 1/4' X 15/16' Woodruff Key 1
809 KEY-4-4-24 Shaft Key 1/4' x 1 1/2' Square Cut (1018) 2

82



12011-05-03

83




























































































































































































































































































































































